Kitchen Equipment

RATIONAL OVEN SCC - SPARE PARTS

Service parts catalogue SelfCooking Center 202E

CM CombiMaster Ovens

CMP CombiMaster Plus Ovens

SCC SelfCookingCenter Steamer Ovens

SCCXS SelfCookingCenter XS Steamer Ovens


   Email : infothehan6@gmail.com πŸ’»



CONVOTHERM mkn RATIONAL ANGELOPO ELECTROLUX SUZUMO COOKTEK AMANA AUTOFRY  FRYMASTER 

                                        

Control panel 

Pos.                     Part No.                              Description 

1                          87.00.000                          Control panel insert with overlay 

2                          42.00.002                          Control pcb  

3                          10.00.916                          Hex nut M4 w. locking 

4                          10.00.355                          Spacer black 

5                           2020.0400                        Fixing device for cable harness 

6                          16.00.232                          Dial f. pulse generator blue 

7                          40.00.404                          Pulse generator  

9                          40.02.087                          Buzzer 

10                        1104.0121                         Hex nut M4 self locking 

11                         5110.1029                       Gasket mode switch 

14                        16.00.387                         Mounting device f.sealing + sealing lip 

15                        16.00.555                         Overlay 


Pos.                Part No.                              Description 

3                    40.00.453                           Solid state relais 

3                    40.00.453                           Solid state relais 

4                     40.00.453                          Solid state relais 

5                     40.00.453                          Solid state relais 

6                     40.00.453                          Solid state relais 

11                   10.00.507                          Pan head screw Torx 5/16" T20

12                   10.00.706                          Oval head cap screw T20 M4x10 

16                   42.00.065                          Relay-I/O pcb 

17                   40.00.417                          Fixing clip f. pcb 

18                   1104.0801                         Cage nut M4 

19                   10.00.243                          Spacer M4x8 

20                   1104.0120                         Hex nut M4 

21                   40.01.579                          Fixing clip f. pcb 

22                   40.00.472                          Bus cable 1.3m 

25                   10.00.112                          Cable clip short 

28                   10.00.111                          Cable clip long 

28                   10.00.111                          Cable clip long 

30                   10.00.678                          Bundle-clip 

31                   10.00.471                          Cable clip d10-12mm 

32                   10.00.471                          Cable clip d10-12mm 

40                   4007.0632                         Screwed cable gland M63x1.5(34-45mm)si.gr 

42                   40.01.319                          Fixing device f. cable guide 

43                   1106.0160                         Hex nut M6 1 44 1206.0120 Tooth lock washer A6,4 

46                   40.01.132                         Center fixation f. contactor assembly 

47                   1106.0224                         Hex nut M6 self locking 

48                   40.01.581                         Jumper 1 61 40.00.471 Bus cable 0.8m 

63                   40.03.778                         Protection panel I/O-pcb 

A                     Electrical installation 1




Pos.                   Part No.                              Description 

1                       40.02.501                         Cable control harness 

2                       10.00.111                         Cable clip long 

3                       40.01.329                         Dry up protector 183° 

4                       3014.0302                        Hex nut M10 for dry-up protector 

5                       40.01.482                        Safety temperature limiter 365°C 

6                       3014.0327                       Hex nut M10x1,0 

7                       40.03.666                        Contactor B&J K3-74B00 190 R 

8                       40.02.641                        Auxilliary contact B&J HN10 N/O 

10                     40.02.899                        Cooling fan 1 11 10.00.238 Screw Torx 4x50 

13                     40.00.277                        Control transformer 

14                     10.00.061                        Pan head screw Torx T20 M4x12 

15                     40.02.424                        Electronic noice filter 

21                     40.02.512                        Fuse holder 2x6.3A 

26                     10.00.365                        Pan head screw Torx M3x20 

39                     4001.1233                       Terminal block yellow/green 35mm² 

40                     4001.1252                       Terminal block, blue 35 mm² 

41                     4001.1206                       Terminal block 35mm² grey 

48                     4007.0620                        Membrane DGC 29 

50                     40.00.592                         Transformer f. cooling fan 

51                     1105.0120                        Hex nut M5 2 52 1305.0160 Washer A5,3x10mm 

55                      4001.1203                       End plate for mounting rail 

58                      40.02.893                        Cable harness solenoid valve / SC-pump 

64                      40.00.239                        Cable contactor-SSR 

71                      40.00.205                        Cable level electrode 

72                      40.00.225                        Cable control transformer sec. 

73                      40.00.210                        Cable control transformer sec. 

74                      40.00.238                        Cable differencial pressure switch 

75                      40.00.208                        Cable humidity control 

77                      40.00.235                        Cable control SSR 

80                      40.02.402                        Multipoint connector 7 pin Trafo pri. 1

                            ClimaPlus 

Pos.                   Part No.                             Description 

2                        3017.1011                         Pressure sensor for humidity control Huba 

4                        01 1 4 22.00.517               Inner humidity meas. Piece 

5                        22.00.200                          Outer humidity meas. Piece 

6                        22.00.198                          Gasket f. hum. meas. Pipe 

7                        1104.0122                          Hex combination nut M4 galv 

8                        22.00.577                           Humidity control cpl. with motor 

9                        3101.1010                          Humidity control motor 

10                      3016.0102                          Micro switch 

11                      22.00.525                           Hose set f. humidity control 

12                      22.00.564                           Gasket f. ventilation 

13                      2066.0504                          Hose clamp 40-60mm 1

                  Steam generator 

Pos.                   Part No.                               Description. 

1                        1106.0803                            Hex combination nut M6 galv 

12                      44.00.195                             Heating element 

13                      44.00.533                             Heating element w/o pipe 

14                      44.00.533                             Heating element w/o pipe 

15                      44.00.279                             Gasket f. heating element 

16                      10.00.709                             Hex nut M6 w. locking 

17                      2066.0519                            Hose clamp 35,6mm 

18                      2066.0526                            Hose clamp ΓΈ46mm 

19                      44.00.207                             Emptying pump 

20                      1006.0762                            Hex screw M6x10 

21                      1306.0222                            Washer A6,4x15x1,5 

22                      44.00.232                             Fixing device f. pump steam generator 

23                      10.00.709                             Hex nut M6 w. locking 

24                      44.00.242                             Drain hose steam generator 

25                      2066.0518                             Hose clamp 30mm 

26                      40.00.291                             Thermocouple steam generator 

28                      10.00.414                             Cable strap black 120° 

29                      1104.0122                            Hex combination nut M4 galv 

30                      44.00.362                             Steam hose 70x5 

31                      2066.0505                            Hose clamp 70-90mm 

34                      2066.0205                            Hose clamp 8-16x9 mm SW 7mm 

35                      1105.0120                            Hex nut M5 

36                      1205.0120                            Tooth lock washer 

A                       5,3 1 A 8354.1320                Pump connection spout cpl. 

B                       44.00.175                             Steam generator insolated 1

Post a Comment

0 Comments